

Oakwood House
City Road
Bradford
West Yorkshire
BD8 8JY
Tel: 01274 760400
Fax: 01274 760418

Tenditalia Spa
Via E. Morosini 24
27029 Vigevano (PV)
Italy

Attn: Vanessa Castelli

Certificate No. BTX/18780(1)/MJD/01

Date : 31st October 2001

Page 1/1

Your Ref. : Fax 20/9/01

REPORT ON SAMPLE SUBMITTED ON 26th September 2001

Vento FR fabric sample

Specification for curtains and drapes (BS5867:Part 2:1980)
Flammability requirements: Type B Performance

The sample was tested after water soaking in accordance with BS5651:1978 clause 4.

Requirements: No part of any hole nor any part of the lowest boundary of any flame shall reach the upper edge or either vertical edge of any specimen, and there shall be no separation of flaming debris.

Conditioning: The samples were conditioned in an atmosphere having a temperature of $20 \pm 2^\circ\text{C}$ and a relative humidity of 55% to 65%.

Results: These results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

Flame application time: 15s	<u>Length</u>			<u>Width</u>		
	1	2	3	1	2	3
Flame reached an edge:	No	No	No	No	No	No
Hole reached an edge:	No	No	No	No	No	No
Flaming debris:	No	No	No	No	No	No

Comments

The fabric tested meets the requirements of BS5867:Part 2:1980 performance Code B.

Mark Dawes B.Sc.(Hons), C.Text., A.T.I.
Senior Technologist, Textile Department

